SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM
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2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 21.32dBm REW 50.000 kHz [Sub Black A Tx Power 21.38dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,
7500 MHz 2538 MHz 100.000 kHz . z BEE m -39.31 di 7.500 MHz 2,538 MHz 818.876 50 MHz
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2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,55 dBm REW 50000 ki Sub Block A Conter 82150 Wz TxPower 2139 dBm RBW 50,000 Wiz
Tx Bandwidth_5.000 Mz None/ Tx Bandwidth _5.000 MHz Nonc|
7500 WHz 2538 MHz 100,000 kHz . z -22.11 dBm d . 7.500 MHz 2538 Miiz 100.000 kHz 818.923 14 MHz -26.06 dBm -47.46 dB -13.06 dB
2538 MHz -2.500 MHz 1000 Hz 813.99041 MHz 4203 dBm -63.58 dB 2203 d8 538 MHs 2500 Mz 300,000 Hz §18.99342 MHz 4269 d8m 64.00 dB 226948
2500 MHz 2538 Mtz 000 Hz 819.003 57 MHz -38.92dBm -60.47 di -1852d8 2500 Mz 2538 Mz 300000 He 824.00546 MHz -40.55 dBm -61.95 dB -20.55 dB
2538 Wz 7500 MHz 100,000 Kbz 819.14519 MHz -24.30 dBm -45.86 dB 113048 8 M 2200 M 100000 kil 824042 66 MHz 2437 dBm 4566 dB 127de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax
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2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 18.51 dBm REW 50000 ki Sub Block A TxPower 16,06 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz -2538 MHz 100.000 kHz . z BEX m -37.93 dl x 7.500 MHz 2538 MHz 100.000 kHz £17.19763 MHz
2538 MHz -2.500 MHz 300.000 Hz 813.98852 MHz -31.89 dBm -50.40 df 113948 3538 Mz 2500 Mz 300000 Hz §18.976 49 MHz
2500 MHz 2538 Mz 300,000 Hz 81901260 MHz -80.81 dBm 8932 dB 6081 dB 2500 MHs 2538 MH: 300.000 H 824,008 47 MHz
2538 WHz 7.500 MHz 100,000 kliz B20.801 27 Mz -54.42 dBm 73340 J.5248 2538 MHz 7.500 MHz 100.000 kHz 824.039 55 MHz
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2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 19.43 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 18.39 d6m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -22.84dBm d . 7.500 Mz 2538 Miiz 100.000 kHz 818.960 45 MHz -2351dBm -42.50 dB -10.51 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99153 MHz -39.27 dBm -58.76 dB -19.27 dB 2538 MHz -2.500 MHz 300.000 Hz B18.99041 MHz -41.35dBm -60.74 dB -21.35dB
2500 MHz 2538 MHz .00 Hz 819.01750 MHz -40.72 dBm -60.1 48 -20.72d8 2500 Mz 2538 Mz 300000 He 824.00546 MHz 4350 dBm 62.89 -23.50 dB
2538 Wz 7500 Mz 100,000 iz 819.05820 MHz -23.55 dBm -43.04 dB 1055 d8 Jr38 Mie 7200 Mits 100.000 kie £24.058 20 MHz 2487 d8m 4425 d8 .87 d8
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e%FCC RADIO TEST REPORT Report No. : FG3N2803C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

ot Lo o 0 i et Mode Sweep saL RefLevel 30.00dBm  Offset 23048 Mode Sweep seL
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2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 20,82 dBm REW 50000 ki Sub Block A Comter 62150 MHz Tx Power 2098 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz X z -21.37 dBm d 7.500 M 2538 Mt 100.000 ki 818.91692 MHz -25.05 dBm -12.05 dB
2538 MHz 2500 MHz 300,000 Hz 81399041 MHz 3871 dBm 5363 dB 871 dB o3 My oo wke 200000 Ha §18.99342 MHz X 2253 dB
2500 MHz 2538 Mz 300,000 Hz 81500734 MHz -42.21 dBm 6313 dB 222148 2500 MHs 2538 MH: 300.000 H £24.01338 MHz Y 2099 dB
2538 WHz 7.500 Mtz 100,000 kz 819,061 30 Mz ~23.74 dBm 445648 “10.74.48 2538 MHz 7.500 MHz 100.000 kHz 824.042 66 MHz -10.80 dB
neody N et Readty
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100
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2 Result Summary
Sub Block A Center 819.00 MHz TxPower 23.64 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -24.94 dBm -48.57 dB -11.94 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.991 53 MHz -44.08 dBm -67.71 dB -24.08 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.013 36 MHz -45.31 dBm -68.95 dB -25.31dB
5.038 MHz 10.000 MHz 100.000 kHz 824.089 82 MHz -30.30 dBm -53.93 dB -17.30 dB
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11.22.40 AM_12/21/2023

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

RefLevel 30.00 dBm  Offset 230 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! PRSS
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2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.15 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.901 84 MHz -26.76 dBm -49.91 dB -13.76 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -43.57 dBm -66.72 dB -23.57 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.032 54 MHz -46.40 dBm -69.55 dB -26.40 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.089 82 MHz -28.58 dBm -51.74 dB -15.58 dB

. 20231221
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRASS
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CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.10 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -28.12 dBm -50.23 dB -15.12dB
5.038 MHz -5.000 MHz 300,000 Hz 813.96445 MHz -43.37 dBm 65.47 dB 2337 dB
5.000 MHz 5.038 MHz 300,000 Hz 824.02351 MHz -48.69 dBm -70.79 dB -28.69 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.12713 MHz -31.51 dBm -53.61 dB -18.51 dB
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FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM
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2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.64 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.914 29 MHz -26.43 dBm -48.07 dB -13.43 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -43.08 dBm -64.72 dB -23.08 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01336 MHz -51.60 dBm -73.24dB -31.60 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.19248 MHz -33.91 dBm -55.55 dB -20.91 dB
ey DR S L
11-24-22 AM __12/21/2023
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

RefLevel 30.00 dBm Offset 2.30dB

1 Spectrum Emission Mask

Mode Sweep

SGL

Count 100/100
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Limit Chec
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10 dBrv

0 dBr

-10 dBmr

SEM_LIMIT_002_ABS_0

-20 dBmr

-30 dBmr

-40 dBm Ww
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2 Result Summary
Sub Block A

5005 pts

Center 819.00 MHz

2.0 MHz/

Tx Power 19.56 dBm

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Span 20.0 MHz

A1.25.17 AM_12/21/2023

-10.000 MHz -5.038 MHz 100.000 kHz 813.868 65 MHz -30.40 dBm -49.97 dB -17.40 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.98138 MHz -46.26 dBm -65.83 dB -26.26 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.025 40 MHz -53.25 dBm -72.81dB -33.25dB

5.038 MHz 10.000 MHz 100.000 kHz 824.122 98 MHz -38.15 dBm -57.71 dB -25.15 dB
T

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 2.30dB

1 Spectrum Emission Mask

Mede Sweep
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Count 100/100
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Limit Chec
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-10 dBm
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2 Result Summary
Sub Block A

5005 pts

Center 819.00 MHz

.0 MHz/

Tx Power 21.07 dBm

Span 20.0 MHz

RBW 100.000 kHz

Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -25.43 dBm -46.50 dB -12.43 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 40 MHz -43.28 dBm -64.34 dB -23.28 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.000 56 MHz -46.62 dBm -67.69 dB -26.62 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.048 36 MHz -28.18 dBm -49.25 dB -15.18 dB
Ready [N g S

J1 2828 AM _12/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.30 B

Mode Auto Sweep

s6L RefLevel 30.00 dBm  Offset 2.30 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
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20 dBow
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30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 34.17607 MHz -57.13 dBm -44.13 dB 30,000 MHz 809.000 MHz 100.000 kHz 35.690 71 MHz -57.02 dBm .02 di
829.000 MHz 1.000 GHz 100000 kHz 863.59748 MHz -49.60 dBm -36.60 dB 629.000 Mz 1.000 GHz 100.000 kHz 864.83692 MHz -48.69 dBm 35.69 dB.
1.000 GHz 3.000 GHz 1.000 MHz 284713 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.963 63 GHz -47.33 dBm 34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz .99020 GHz -43.80 dBm -30.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94621 GHz -43.74 dBm -30.74 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49531 GHz -43.15 dBm -30.15 dB 7.000 GHe 91000 GHz 1.000 Mz 7.45532 GHz -43.22 dBm 30.22 B
oy R & nz Ready 7
11:19:04 A 12/21/2023 11:20:49 A 12/21/2023
Ref Level 30.00dBm  Offset 230 B Mode Auto Sweep 56
Count 100/100
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20 dBow
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20
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40 dBa ! 1
50 J i L
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 31.146 80 MHz -56.76 dBm -43.76 dB
829.000 MHz 1.000 GHz 100000 kHz 865.90540 MHz -48.77 dBm -35.77 dB
1.000 GhHz 3,000 GHz 1.000 MHz 277690 GHz -47.35 dBm 3425 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99300 GHz -43.91 dBm -30.91d8
7.000 GHz 9.000 GHa 1.000 MHz 7.86557 GHz -42.95 dBm -29.95 dB
Ready T B

11:18:03 AN 12/21/2023
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seamron 1as. FCC RADIO TEST REPORT Report No. : FG3N2803C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0044
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0078
0 Normal Voltage 0.0127
PASS
-10 Normal Voltage 0.0131
-20 Normal Voltage 0.0069
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0113
20 Normal Voltage 0.0136
20 Battery End Point 0.0021

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number T A7-190f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.00 4.78 5.64 5.98 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
TEL : 886-3-327-3456 Page Number : A8-1 of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

Pl/2 BPSK

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBn ffset

QPSK

230dB ® AnBW 20 MHz Ref Level 3000 aBm  Offset 23008 = AnBW 20 MHZ
- are 3008 MessTime 65ms Atk 3008 Mess Time 65 ms
1 CCOF =3
= — —
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i S
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2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zu)u dBm 28.44 dBm —u; d8 1,50 dB 336,46 4,00 B _132 =—u.ss dBm 28.73 dBm 51748 24248 410 db 478 d8 5.
13:44:00 MM 32/21/2023 13:44:38 B 22/21/2023
Reflovel 3000dBm  Offset 2305 = AnBW 20 Mz Reflevel 300000m Offset 23045 = AnBW 20 Mz
- 3000 Meos Time 6.5 ms = it 3008 Mess Time 65 ms
1 CCOF 15a view |1 ccoF 15 View
— e
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2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zzsa dBm 28.79 dBm —s,zu d8 286.db 476 B 564 dB _s 54 4 =_zz.|5 dBm 2861 dBm 6.47d8 300 d8 498 db 558 dB 6.42d8
" R pe W22
13:44:33 A4 32/21/2023 13:44:50 A 12/21/2023
Reflevel 3000dBn  Offiet 2305 = AnBW 20 MH:
- 3008 MessTime 65ms
1 CCOF

(CF824.0 MHz.
2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 20.08 dBm 27.53 dBm 746 d8 3,04 B 67048

11:45:22 MM 12/21/2023

53048 7.28

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.99 9.71 14.54 19.34
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.24 5.21 10.27 10.21 15.20 15.31 20.38 20.42
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.13 5.13 10.15 10.17 15.04 15.29 20.42 20.38
TEL : 886-3-327-3456 Page Number : A8-30of 14
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

82246200 M
»
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o f
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o -,
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a0 M 001 prs O W/ Span 10.0 MHz
2 Marker Table
M 1 822.862 MHz 17.86 dBm nds
n 1 B21.483 MHz 791 dim B down B
n 1 826,468 MHz 765 dém 0 Facior

11:39:18 MM 12/21/2023

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
i) 1417 dben
423,01 00
P
o P s ® e e -~ S .
0. ." o £ 1
: ;
M \
EETETT W01 [T Spon 10,0 i || (7 830 W o015 1] Spon 1.0 e
2 Mok Toble 2 Mok Toble
] i 823,061 Mz 817dBm  nde S6adn ] i 823131 Mz 15.31dBm o
n 1 521,423 Mz HE i R — 524 iz n 521,393 Mz WATdBn i down B
¢} 1 826,657 MHz -12.20 dBm QFactor 1572 ¢} 1 826,597 MHz -10.77 dbm Q Factor

11:53:19 MM 12/21/2023

11:53:38 MM 12/21/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = RBW 100 kHz

- 3000 SWT_1.01ms ® VBW J00kHz _ Mode Auto Sweep

1 Fraquency Swep

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Fraquency Swep

W] 1471 W] 1100 dm
825 66800 Mz 2421000 Mz
» : »
. s S P e . - i B
o - o0 f ¥
I / 1
b \
" T A I
[FETS 001 prx [T Span 10.0 Wiz || | 520.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 825.668 MHz 14.71 dBm ndb 26048 W 1 824.21 MHz 11.00 dBm s
n 1 821423 Mz 11,61 dbm "l down BW 513 MHz n 821,403 MHz 15.13 dbm el down B
n 1 826557 MHz 1133 dbim QFador 160 n 1 816517 MHz 1593 dim @ Factor

11:53:59 MM 12/21/2023

11:54:33 MM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

PO NPT S VR VRIVSUH PHSTRNFP, (RS
0 f T
[ |
P |
o, -
1
L}
i
W™ -
! TN P
(7 820 e 001 e 0 Mz Span 20.0 MHz
2 Misrker Table
mi 1 821.562 MHz 18.75 dBm nd8
n 1 B18.545 MHz 760 dim ndB down B
n 1 828655 WHz 660 dBm 0 Factor

11:42:22 MM 12/21/2023

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- an 3005 SWT 1.01ms & VW 1 itz Mode Auto Sweep - A 3005 SWT 1.01ms = VEW 1Mtz Mode Auto Sweep
1 Frequency Sweep . ,
Wil m Wil =
8241600 M 250590 M
» »
A AT A ot i i, A i o S e T e o
o : . o
| \ b
o e - o L
] I ] )
7 7 T
/ 5, N .
A T e I S T .
bl el WML AU A e ety
e ey v
a0 M 001 prs O W/ Span 20.0 MHz || [CF 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table

M 1 82416 MHz 14.41 dBm M 1 825.059 MHz 14.92 dBm ndB
m 1 B18.505 MHz 11.98 dBm ndB down BW m 1 B18.865 MHz 11,18 dim el down BW.
n 1 829,175 MHz 1104 dBon @ Factor n 1 829,075 MHz 1158 dBm G Factor

11:51:18 MM 12/21/2023

11:51:40 AM 12/21/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

823.481 MHz
B18.505 MHz
BI9.055 MHz

1516 dBm
11,55 dBm
10,96 dBm

ndd
ndB down BW
QFactor

- A 3008 SWT 101ms = VBW 1 MHz  Mode Auto Sweep - A 3008 SWT 101ms = VBW 1Mz Mode Auto Sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
30 0 ot azsom 0 et
P P
e s e 1
" . " » - .
/ i / )
o - \ o -
] / !
: t 7 {
o Ml s ) 1
- VG gk, P 1] )
NN T ]
T RR ST .
" e f 1
o 4 TEE
PR P i
e
EETETT W01 [T Spon 30,0 i || (7 305 o015 ] Spon 300 HHe
2 Mok Toble 2 Mok Toble

823.081 MHz
B18.825 MHz
B29.015 MHz

12.07 dBm
1226 dim
1350 dBm

nd
el down BW.
Q Factor

11:52:01 MM 12/21/2023

13:50:37 MM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 23048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

N PENRPRP R DRRE TR PRSI WP A
10 T ‘\
!
o, - ‘I
| 3
/ |
v b
T 2P Tl
P PN e
(R 00 g i Span 300 iz
2 Marker Tobie
mi 1 820224 MHz 19.02 dBm ndB 26.0 dB
m 1 B16.358 MHz 581 dbm nd8 down BW 14.54 MHz
L] 1 830,893 MHz 642 d8m Q Factor 564

11:43:13 MM 12/21/2023

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW MHz  Mode Auto Sweep.
1 Fraquency Swees . “
i
2
U SRR T S S PURSSRPY] ST PN PN DR R SR P SRR W O W,
10 { LS 10 1
e | | |
g y . o -
j - L
] { 1
/ w I«
! ey Pl i
A e e | e S ey
o 3 S\

; a0g
7 ’
- I
[T 001 pis S Span 30,0 N || cF 824 0 e 001 pis () Span 00 Nz
2 Marker Table 2 Marker Table

i 1 822,681 MHz 15.29 dBm e 26008 i 1 828316 MHz 15,65 dBm ndd

n 1 B16.328 Mz 533 dim B down B 15.20 MHz n 1 816158 Mz 1041 dom nd down BW

n I 831522 bz 574 dim Q@ Factor 541 n I 831672 bz 1059 b Qfsctor

11:498:28 MM 12/21/2023

11:48:51 MM 12/21/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

- At 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
Wif] 1503 aiem i
151990 M 265470 Mz
0 . 0
I BT e Y
0 0 ot et 4 o
! 1 )i 1
| | i I
o f 7 o ! -
] [ ] ]
: { b
y
. J ? i
bt 2 [0 I f |
W LT N ) ,’J |
" e
TV, Ay A LA,
L L T
o
GaziamE 01 prx a7 Span 30.0 M || (G524 0 iz 001 prs o Span 30.0 Mz
2 parcer Toble 2 parcer Toble |
1 1 §25.199 MHz 15.03 dBm nde 260 db 1 1 826,547 MHz 1156 dBm i 26048
n 1 B16.507 Wz 12.12 dbm ndB down BW 15.08 MHz n 1 B16.388 Mz 17.13 dbm el domn BW 15.20 MHz
n 1 831552 Mz 10.25 dbm Qfadior 548 n 1 831672 Mtz 1476 dbim @ Factor 541

11:49:11 MM 12/21/2023

11:49:45 MM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A8-6 of 14



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

» 3
PPN PSRN AT LT Se——
o / |
|
o -
|
|
s f'ﬁ’ il
| B = T ST
re
I
i
a0 M 001 prs O W/ Span 0.0 MHz
2 Marker Table
M 1 824.4 MHz 19.18 dBm ndB 26.0 dB
m 1 813.77 MHz 536 dBm nd8 down BW 19.34 MHz
n 1 33111 MHz 647 dém 0 Facior 126

11:43:51 MM 12/21/2023

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz
= A 3108 SWT_1.01ms ® VBW 2 Mtz Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 dBm  Offset 23008 = RBW 500 kHz
3035 SWT_1.01ms ® VBW 2z Mode Auto Sweep

827130 Wz 822,921 0wz
2 2 .
RV VI SO PP B2 AP PRSI ] NP SRS TN WHNPU Y 0 DU ST T
10 ."‘ 10 T \I‘
| \ i |
0. + 0 g T
yiL ok
¥ L i,
e Wl o,
y g ey
v ¥
J
i 7
o "
GazoNE ot pte Gz Span 40,0 Wiz || (G 828.0 Mz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 824.719 Mz 16.72 dBm ndb 260 48 W 1 822,921 Mz 16.69 dBm nd 260 db
n 1 81181 MHz 838 dbm ndB down BW 2038 MHz n 813,77 MHz 933 dim el domn BW 2082 MHz
n 1 £34.19 Mz 1038 dBm QFactor 05 n 1 £34.19 Mz 991 dbm @Factor 403

11:47:02 MM 12/21/2023

11:47:22 MM 12/21/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

- 3008 SWT 101ms ® VBW 2MHz  Mode Auto Sweep - Are 30a8 SWT 101 ms ® VBW 2wtz Mode Auto swesp
1 Fraquency Sweep 1 Fraquency Sweep
ety il W g S X " T I~
. , . e e i .y
I ' / y
o T o L
] ;
Mo . | \
[PV |
[l S A F L] I )
i LI l,
e ey
EETETT W01 [T Spon 85,0 i || (7 8305 o015 ] Spon #5.8 iHe
2 Mok Toble 2 Mok Toble
M 1 828.995 MHz 16.54 dBm ndB 26.0 dB M 1 814.769 MHz 1312 dBm nd8 26.0 dB
n 1 813,77 MHz 894 dim ndB down BW 20.42 MHz n 813,81 MHz 11.03 dBm el down BW 20.38 MHz
n i 53113 ke 562 dom. D Facor s n i 53113 e 1275 dim Qoctor i

11:47:42 MM 12/21/2023

11:46:28 MM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.96 13.45 18.01
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.54 9.33 9.32 14.15 14.18 19.05 19.08
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 451 9.29 9.33 14.16 14.14 19.03 19.06
TEL : 886-3-327-3456 Page Number : A8-8 of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
- an SwT
h

1,01 ms ® VBW 300 Ktz

Mode Auto Sweep

11:39:10 MM 12/21/2023

5200w
0
10 -
B \

ALl -
(IR 001 prs ST Span 10.0 Mz
2 Marker Table

Wi i 822452 MHz 17.67 dBm Oce e 2475795922 MHz

n 1 821,745 25 Mz 1251 dim Occ i Centroid 823,883 150223 Wiz

o ' 82622105 MiHz 1273 d8m OB Freq Offset 36,849 776 564 ke

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

11:53:11 MM 12/21/2023

11:53:31 MM 12/21/2023

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = SWT 101 ms = VBW 300kHz _ Mode Auto Sweep
y mifi] = mifi] 5 cbim
523,041 00 M 823,111 00 MH
20 20
. d o . 3 — ks 4
o \ o 1 |
bl w‘
™~ S
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz || (7 824.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 823.041 MHz 1412 dBm Oce B 4.506053 287 MHz M 1 823.111 MHz 1535dBm Oce Bur 4542622733 MHz
m 1 821,740 54 MHz 9.43 dim Occ B Centroid B23.993 568 618 MHz m 1 82172375 MHz .36 diim Occ B Gentroid B23.895.061 265 MHz
n 1 826,246 6 MHz 5.6 dBm Oce B Frieq Offset 6431361949 by n 1 826.266 37 MHz 960 dBm Oce Biw Freq Offset 4,938 735 416 kHz
wessuion ENNNNNNNE & wesuion IENNEENNR &

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

11:53:51 MM 12/21/2023

11:54:26 MM 12/21/2023

- an 3008 SWT 1.01ms = VW 30kt Mode Auto Sweep - an 3009 SWT 101 ms @ VW 300z Mode Auto swesp
Bandwidth Bandwidth w
il 1520 8m wifi] 1053 dam
as3800 e 81420000 Wz
2 2
0 7 e e ¢ 0 - %,
0. Y N /
. Y il \
w 7
" 7
I b A
J
GazoNE ot pte Gz Span 10.0 Wiz || (G 828.0 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble
] 1 825,638 MHz 15.20 6Bm Occ 4508015261 MHz W I 8242 MHz 10.93 dBm Qe Bur 451745752 MHz
n 1 2173713 Wz 852 dim Occ B Centroid 823,591 139357 M n 1 821.716.26 Wbz 511 dim Occ B Centroid 823.574993 647 Mz
n ' 82624515 Witz 755 dgm Occ B Freq Offset 8860643 111 kHz n ' 826233 72 hikz 452 dim Occ B Freq Offset 25,006 353 426 ke

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-9 of 14



ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- A ST .01 ms = VBW 1wz Mode Auto Sweep
"
» -
B e Ty b
o |\
o T
y
. T
e e
[FETS 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 826,058 MHZ 18.35 dBm Oce 8,966 45303 MHz
n 1 193158 Wz 13,05 dim Occ B Centroid 823,756 601 047 Mz
n 1 828281 8 Wz 1301 dim Occ B Freq Offset 201398952 757 kHe

11:42:15 MM 12/21/2023

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o | - i ]

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
WMil1] 145 dbem Wil1] 1488 dbem
823,001 0 Wt 8250390 M
» » y
o ; o
o - o
/ 1
{ h /
h T ¥ : - —
et Y S P
a0 M 001 prs O W/ Span 20.0 MHz || [CF 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 §23.001 MHz 14.56 dBm Oce B 9337712505 MHz M 1 §25.039 MHz 1488 dBm Oce B 9327702 708 MHz
n 1 8193211 Mhz 1013 dbm Occ B Centroid 823,959 982 108 MHz n 1 8193221 Mz 10,68 dim Gcc B Gentroid 823,385 986 377 MHz
n i 8266568 Mz 1031 dém O B Freq Offset 10017 892 362 kHe n i 8266498 Mz 953 dm Occ B Freq Offset 14013622813 kHe
13:51:31 MM 32/21/2023 13:51:32 MM 12/21/2023

64QAM 256QAM

v - s B v - o B

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- are 3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
Bandwidth Bandwidth
Wil1] 1515 dbem Wil
523,81 0 Wt 823161 0 M
» »
oAb iy v . "
o o R M s e -
o t o 4 -
/ f |
/ 4 L
\ /
gl i
p—— T
P / 1
L s \\ I -
P S R LUTLTIVGRY N MR
M
a0 M 001 prs O W/ Span 20.0 MHz || [CF 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 §23.481 MHz 15.15 6Bm Oce B 9.297024045 MHz M 1 823161 MHz 11.06 dBm Oce B 933952266 MHz
n 1 193315 Mz 10.26 dim Occ B Centroid 823579992943 MHz n 1 193171 Wiz 631 dim Occ B Gentroid 823,386,834 06 MHz
n 1 28RBS MHz 969 dém O B Freq Oifset 20,007 05662 ke n 1 828556 6 MHz 7.94 dbm Occ B Freq Oifset 3
13:51:56 MM 12/21/2023 13:50:30 MM 12/21/2023

TEL : 886-3-327-3456 Page Number : A8-10 of 14
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 23048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

Bandwidth
AN PP e
o {
[
|
0.
PR T
R e
il
f
a0 M 001 prs
2 Marker Table
M 1 820.224 MHz 18.71 dBm Oce B
n 1 163028 MHz 1251 dbm Occ B Centroid
n 1 #30.357 5 MHz 13.06 d8m Oce Bw Freq Oifset

11:43:06 MM 12/21/2023

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 23048 = REW 300 kHz
= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep
1 Oceupiad Bandwidth

ultiView Spactrum
Ref Level 30,00 B Offset 23048 = REW 300 kHz

= an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep

1 Oceupiad Bandwidth

e Y AR Aoy s
0 0
o, o,
i ,
oo ™
/ L~
(7 820 e 001 e (7 820 e 0 Wb/
2 Misrker Table 2 Misrker Table
mi 1 822711 MHz 15.28 dBm [ mi 1 £29.903 MHz 1539 dBm [T
n 1 16898 Mz 11.37 dim Occ B Centroid n 1 168939 Wiz 1032 dim Gcc B Gentroid
n 1 310504 Mz 1141 dn Oce b Freq Offset n 1 31082 2 Mz 968 dbon Occ Biw Freq Offser

11:48:20 AM 12/21/2023

11:49:43 MM 12/21/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = RBW 300 kHz
- 3000 SWT 101 ms © VBW 1 Mz Mode Auto Sweep
| Occupied Bandwidth

tiVie Spactrum

Ref Level 30,00 B Offset 23048 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1 Occupiad Bandwidth

»
T e SO vy B 1
o Al o S =
7 4
| [
o - o ~
i I
oo toifhenrt J
" f
Molt o
i K
W
-/
a0 M 001 prs a0 M 0 M/
2 Marker Table 2 Marker Table
M 1 §25.199 MHz 15.07 dBm Oce B M 1 $26.488 MHz 11.79 d8m Oce B
n 1 816,895 4 iz 9.68 dim Occ B Centroid n 1 816.9002 Mz 738 dbm Occ B Gentroid
n 1 8310569 Wk 1201 dém O B Freq Oifset n 1 8310466 Wh 665 dim Occ B Freq Oifset

11:49:04 AM 12/21/2023

11:49:38 MM 12/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

Bandwidth
0 .
TPV PR CoT N S — b
0 Y
/ \
o S -
/ \
1y, _
LT TN P
M,
(IR 001 prs ST Span 90.0 Nz
2 Marker Table
Wi i 19,005 MHz 19.16 dBm [ 18014435032 MHz
n 1 13,4369 Mz 1382 dim Occ i Centroid 523,444 10054 Mz
o ' 8324513 Wbz 1335 dgm OB Freq Offset 545,899 459851 ka

11:43:43 MM 12/21/2023

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

- At 3008 SWT 101 ms ® VBW 2MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Gocupied Bandwidth 1 Gocupied Bandwidth
i) = i)
. 8248390 Mg 822,881 0 e
2 2 a
SR e LI ¥ BT S TR TSI (N SR L P
0 ‘ 0 { .
‘F | |
o 1 ¥ o t
/ I‘ Il
=g B W
A { W
o . by |
rorr] = |
f
% 7
/
GazoNE ot pte Gz Span 40,0 Wiz || (G 828.0 Mz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
M 1 824.839 MHz 16.85 dBm Occ Bw 19.058 77929 MHz M 1 822.841 MHz 16.70 dBm Oce B 19.084 322439 MHz
m 1 194417 Wiz 1131 dim Occ s Centroid B23.971 035 782 Mz m 1 194334 Mz 11.31 dil Oce B Gentroid B23.975 567849 Wiz
¢} 1 8335005 MHz 1089 dBem Oce Bw Freq Offset -28.904 217957 kHz ¢} 1 8335177 MHz 11,65 dbim Occ Bw Freq Offset -24.432 151449 kHz
11:46:55 AM  12/21/2023 11:47:15 MM 12/21/2023

64QAM 256QAM

v - s B v - o B

RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz RefLevel 30,00 dBn  Offset 23008 ® REW 500 kHz

- are 3000 SWT 101 ;s @ VBW 2z Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 2wtz Mode Auto Swsep
1 Occupiad Bandwidth

1 Occupiad Bandwidth

i) 1310
sk g
: P
N S B PR P 1 N
. . 5 R RN s
i |
0. o t
T | \
\ |
L |
e (L S _ -
. i T
il | iy LT TVTLLTP TP
7 W T v
d ol
7 d
W
S0
EETETT W01 [T Spon 85,0 i || (7 8305 o015 ] Spon #5.8 iHe
2 Mok Toble 2 Mok Toble
M 1 828.875 MHz 16.65 dBm Occ Bw 19.030312477 MHz M1 1 £14.809 MHz 13.10dBm Oce B 19.064 874722 MHz
n 1 8140477 e 1135 dim O o Gentroid 523962857 128 Mo n 1 144202 e 254 dim O B entoid 523,956 532 426 Me
n i W37 e 1083 dorm. O o Frey s 37142871305 iy n i 13189 ks 750 din Occ B Freg it 47367 573908
— H wer. EEINEEL
11:47:35 MM 12/21/2023 11:46:21 MM 12/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Middle Channel

Ref Level 30.00dBm  Offset 2.30 dB Mode Auto Sweep SGL
Count 100/100
1 Spurious Emissi
Limit Checl PRss
Line _SPUR|OUS_LINE_ABS_0G2 PASS
20 dBmr
10 dBm
0dBm
-10 dBm
| SPURIOUS_LINE [ABS_002
20 dBm
-30 dBm
-40 dBm
-50 dBm u L
30.0 MHz 48005 pts 897.0 MHz/
2 Result Summary
30.000 MHz 814.000 MHz 100.000 kHz 35.90145 MHz -56.92 dBm
849.000 MHz 1.000 GHz 100.000 kHz 867.05886 MHz -51.05 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.986 88 GHz -46.92 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6. z -43.73 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.491 81 GHz -43.65 dBm

Ready [N el
Aio4dd7 AN 12/21/2023

TEL : 886-3-327-3456

Page Number 1 A8-13 of 14
FAX : 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

Frequency Stability

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0042
40 Normal Voltage 0.0028
30 Normal Voltage 0.0068
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0141
0 Normal Voltage 0.0146
PASS
-10 Normal Voltage 0.0114
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0095
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0034
20 Battery End Point 0.0182

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-14 of 14
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38

Peak-to-Average Ratio

Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.96 4.76 5.52 5.84 PASS
Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 8.14 PASS
TEL : 886-3-327-3456 Page Number : A9-1 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C
FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK QPSK
oot o N B e
008 MeasTime 1ms . -n 30d8  Meas Time

Tms

1E0:
; X
b |
1E08 ; 1604 &
| |
1 !
T ‘ =
[FLHN ean Pwr + 20,00 d8 ||| F 2595 Gz Miean Pwr 30,0008
2 Result Summ: Samples: 20000 2 Reault Sumem Samples: 20000 |
-_a,u dBm 27.45 dBm —uz a8 15448 216,08 39698 — 30 = 22.51 dBm 27.65 dBm 514d8 2405 404 dB 47645 5
05:37:37 M 12/18/2023 08:37:40 Mt 12/18/2023
RefLevel 3000dBn Offset 3505  ABW 20z Reflevel 3000 B Ofer 36045 = AnBW 20z
- an N MesTme 1ms - 08 MesTime  1ms
TG e
102 - 1E0:
1 S ¥
I
1E08 - 1608 |
I
|
1 !
i
[FLHN ean Pwr + 20,00 d8 ||| F 2595 Gz Miean Pwr 30,0008
Result Summs Samples: 20000 2 Reault Sumem Samples: 20000 |
21.60 dBm. 27.49 dBm 5.83.d8 280 b 46248 55198 562 b = 2118 dBm 2752 dBm 6318 25 db 492 3B 584.d8 52448
[ s WNNMEE 0 T
05:38:02 M 12/18/2023 08:38:24 Wt 12/18/2023
RefLevel 3000dBn Offset 3505  ABW 20z
- A o MessTime  1ms
ThGF>
102 =
=
i
1E08 .
|
1
1
|
21595 6He ean Pwr + 20,00 d
2 Result Summ: Samples: 20000
- 17.97 dBm. 27.03 Bm 9.06 dB 4,46 b 682D 31498
05:38:43 M 12/18/2023

850 d

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-2 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

26dB Bandwidth

Mode FR1 n38: 26dB BW(MHz) / DFT-S OFDM

BW 10MHz 15MHz 20MHz 30MHz 40MHz

Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK Pl/2 BPSK PI/2 BPSK
Middle CH 10.13 14.60 20.06 29.85 39.00

Mode FR1 n38 : 26dB BW(MHz) / CP OFDM

BW 10MHz 15MHz 20MHz 30MHz 40MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 10.39 | 10.27 | 1561 | 15.40 | 20.74 | 20.70 | 31.05 | 31.05 | 4228 | 41.40

Mod. 64QAM | 256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 10.27 | 10.03 | 1558 | 1570 | 20.70 | 20.30 | 31.77 | 31.17 | 41.08 | 41.00

TEL : 886-3-327-3456 Page Number - A9-3 of 39

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

- an 3009 SWT 101ms ® VBN 1Mz Mede Auto Swesp
Mifl) 1801 dbm
25975804z
2
0 #
1 |
) /
/ by
7 ._\.”\”\ ‘Af‘ —
i GERII l.’lﬁ |I|'> .
g il l f I e Y I
e S T LU, T i
[(FEHT ot pte Gz Span 300 M

2 Marker Table

2597098 GHz 18.01 dBm nd8
m 1 2589905 GHz 7.45 dim ndB down BW
i 1 2600035 GHe 866 dBm QFactor

05:33:34 PM 12/18/2023

FR1 n38 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

= At 506 SWT 1.01ms & VBW 1 MHz _Mode Auto Sweep = At 5066 SWT 1.01ms & VBN 1 Mtz Mode Auto Sweep
1 Frequency Sweep -

. L SRl T RS, PRV R N . JE At WAL SRR SYSTYE Y
] ! !
{ 4 / 1
° 7 T o ‘ll‘
L " il
U lr\ - 4 J'I‘» jlr\f ¥ . a
[l A i ¥ W
i ! U M) , Ao
L Tt e e, T ol O
A ANy Ty | |20 B 7 =
[FEHTS 001 prx [T Span 20.0 iz || (F 2595 BHx 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 253282 GHz 13.78 dBm 260 db W 1 2599156 GHz 1462 dBm & 260 db
m 1 2589785 Gz 11.24 dbm B down B 10.39 MHz m 1 2589705 Gz 11,85 dbm e p— 10.27 MHz
n i 2600 175 Gz 1204 dBim QFador 2495 n i 2599975 Gtz 1322 dBim QFactor 2531
05:34:08 M 12/10/2023 05:35:12 M 12/10/2023

64QAM 256QAM

v - s B v - o B

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

- are 3000 SWT 101 ;s @ VBW 1z Mode Auto Swesp - are 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
1 Fraquancy Swaep

1 Fraquency Swep

Wil 178 e
255855006t 25982810674
0 0
® NP NN U, . N k)
| 3 \
o, 5 o, - -
A . I]" . " I-" W
. — g T L T
LR N Iy, o i TN Y (e,
] ! oA J]\J. il N | |,.L‘|. o . ) F { h "t‘.‘l']l 'I‘l%]n“’\‘lr e
20 domr LW Anel bt AT RO e
e e ) ﬁhj}“ "
0,
[T 001 prs ST SpanB00W: | [GF255 e 001 prs o/ Span 20.0 Nz
2 Marker Table 2 Marker Table |
Wi i 259466 GHz 13.38 dBm nde 26040 Wi i 2584281 GHz 1178 dBm ndd 26040
n 1 758865 GHe 1231 dom B down B 10.27 MHz n 1 2589985 Gz 1281 dom nd down BW 10.03 MHz
o ' 2600135 Ghe 2262 dbm QFactor 2527 o ' 2598575 Ghe 1418 dBm @ Factor 2587
0s:35141 M 12/20/2023 05:36150 M 12/10/2023

TEL : 886-3-327-3456 Page Number : A9-4 of 39
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

PO RPN NP VIR SR
10 .
0 ‘,
ol L
il I' ! i
Jall i
et o aTn I =

(XIS Wi T Span 00 e
2 Marker Tobiz

Wi i 2,59 37 Gz 17.72 dBm i 2504

n i 2587388 6 557 dom P 14,60 MHz

n 1 2601983 GHz 787 dBm 0 Factor 1775

T

05:17:33 PM 12/18/2023

FR1 n38 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW MHz  Mode Auto Sweep.
mifi) 341 dBim| 1 |
25e89780 6t
0 0
S TR NP S U T ~ PRy, WO
0 ¢ s 0 y .
o d o N ] \"
J \, i
) b 1 A o ”
I TN, T
s e I AL ke L N It
1 ] | =
2 z
[T 001 prs ST Span 00 N: | (P25 e 001 prs o/ Span 30.0 Mz
2 Marker Table 2 Marker Table
M 1 2588976 GHz 13.91 dBm ndB 26.0 dB M 1 2589755 GHz 14.78 dBm ndB 26.0 dB
mn 1 2.587 208 GHz 12.20 dBm ndB down BW 15.61 MHz mn 1 2.587 358 GHz 10.34 dBm e down BW 15.40 MHz
¢} 1 2602822 GHz -11.88 dBm QFactor 1658 ¢} 1 1602762 GHz -11.20 dBm Q Factor 168.1

05:16:59 PM 12/18/2023

05:15:48 PM 12/18/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 35008 = RBW 300 kHz
- 3008 SWT 101 ms & VW iz Mode Auto Sweep
1 Fraquency Swep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

- an 308 SWT .01 ms = VBW

1 Fraquency Swep

Mtz Mode Auto Sweep

W] 148 i)
2 2
N SRR ORI P PR S
0 f e 0 = =
/ \ \
’ 7 y o ; ¢
7 i, / WL
i iy T .
i Ty A
- ' I“-ﬂ\,-ﬂm ﬂ"\" L,
LRI Lans T W
PP T -
e S A
Easssen 001 pis S Span 0.0 Wi || [cF2585 Ge 001 pis () Span 00 Nz
2 Marker Table 2 Marker Table |
M 1 2594341 GHz 14.49 dBm ndB 26.0 dB M 1 2590984 GHz 11.72 dBm nd8 26.0 dB
n 1 2.587 328 GHz 11.89 dBm ndB down BW 15.58 MHz n 2.587 088 GHz 14.26 dBm el down BW 15.70 MHz
0 i 260912 s 1038 dbm QFactor 1665 0 i 2602792 s 1619 dm Qfsctor 1650

05:15:16 PM 12/18/2023

05:14:04 PM 12/18/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

T O N R 8 Y

T L

=

(CF 2595 GHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table

M 1 2.590285 GHz 17.77 dBm nd8

m 1 258465 GHz 10.85 dBm ndB down BW

i 1 2604 71 GHz 624 dBm QFactor

05:09:46 PM  12/18/2023

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz

- At 008 SWT 1.01ms = VBW 2MmHz  Mode Auto Sweep - At 008 SWT 1.01ms = VBW 2MHz  Mode Auto Sweep
A S R 0 SR AP AU S

0 - | 1 / ;

e 1 ! 4
o T - g f T

| r % |

e L il =
P TV Lo A .

S prar asre || IR W Bt
(FET Tt i o | (e Tawin ) S
2 Maker T 2 Maker T

[ 1 2602952 GHz 15.37 dBm ndB 26.0 dB [ 1 2598876 GHz 15.22 dBm 8 26.0 dB
mn 1 2584 69 GHz 10.74 dBm ndB down BW 20.74 MHz mn 1 2.584491 GHz 1157 dBm e down BW 20.70 MHz
¢} 1 2,605 43 GHz -10.09 dBm QFactor 1255 ¢} 1 260519 GHz -11.16 dBm Q Factor 1256

05:10:19 PM 12/18/2023

05:11:30 PM 12/18/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 35008 = RBW 500 kHz
- 3008 SWT 101 ms & VW 2wtz Mode Auto Sweep
1 Fraquency Swep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz

- an 3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

1 Fraquency Swep

260 23406t
0 .
O SO N L . - . e
0 oty \ . . - ekt e
\ /
o 1 o f -
\ g/t Y b
. Ve L
o i il
- frprt 4]|- '|l ‘ " Pt g
B W ; T
ey i T
[T 001 prs ST Span#0.0 Wz | | (P25 e 001 prs o/ Span 90.0 Nz
2 Marker Table 2 Marker Table
Wi i 2597318 GHz 15.36 dBm nde 2606 Wi i 2601234 GHz 1331 dBm ndd 2606
m 1 2.584 65 GHe 10,63 dbm B down W 20.70 MHz m 1 258481 GHz 1373 dom e dawn BW 2030 MHz
o ' 2605 35 GHiz 1089 dBm QFactor 255 o ' 2605 11 GHz 1278 dBim @ Factor 1281

05:12:02 PM 12/18/2023

05:13:14 PM 12/18/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- an 000 SWT 101 ms = VEW 3wtz Mode o Sweep

B TS L Uy T
0 -

N a1

e | MY

05:05:19 PM 12/18/2023

v
(CF 2595 GHz 1001 prs 0 MHz/ Span £0.0 MHz
2 Marker Table

M 1 2601174 GHz 19.92 dBm ndB 26.0 dB

m 1 2.579595 GHz 632 dbm nd8 down BW 29.85 MHz

i 1 2608 446 GHe 6.25 dm QFactor 7.1
mmm

FR1 n38 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep
1 Frequency Sweep

tiVie Spactrum

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
At 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

" 255 11706
I T U KRS ‘TS DRI ¥ o prePe .

0 £ 0 4 Y

/ \
o - - o -

I i, . i
e LT e .
At RRLPY PRRRY A
T e YT || R A YT

[T 01 prx G/ Span 0.0 Wiz || |67 2585 Gie 001 prs o s/ Span 60.0 Mz
2 parcer Toble 2 parcer Toble

M 1 2598117 GHz 1733 dBm ndB 26.0 dB M 1 2593981 GHz 17.09 dBm B 26.0 dB
m 1 2579655 GHz 893 dim nd8 down BW 31.05 MHz m 1 2579535 GHz .18 diim ndB down BW 31.05 MHz
n 1 2610704 GHz 7.75 dém QFactor 8.7 n 1 2610564 GHz 830 dbin G Factor 835

05:05:53 PM 12/18/2023

05

07:08 M 12/18/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

tiVie Spactrum

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- an 000 SWT 101 ms & VBW 3 iz Mode auto Swess
1 Fraquancy Sweep
wifi]
25
0
IERPEN SOV N SRS, W WS T RO P RV PN -
0 0 -
/ ; \
/ / |
0. 0.
I | \
i ] \
o ""f'a\.‘_q_» J ’
PR LA e [ Ay o
e e T W

[T 01 prx o w7 Span 80.0 Wiz || |7 2555 G 001 prs o e/ Span 60.0 Mz
2 parcer Toble 2 parcer Toble

1 1 2589066 GHz 16.72 dBm nde 260 db 1 1 2591583 GHz 1511 dBm i 2606

n 1 2579056 GHz 1025 dbm ndB down BW 3177 MHz n 1 2579356 GHz 11.85 dbm el domn BW 3117 MHz

n 1 2610824 Gz 538 dim Qfadior 15 n 1 2610524 GHe 1195 dbim @ Factor 1
05:07:35 P 32/30/2023 05:08:43 P 32/30/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

SWT 101 ms = VBW 3 Mz Mode Auto Sweep

05:03:51 PM 12/18/2023

»
O e
10 ‘I |\
J \
0. T
it i
. B W, ——
vy e
(T T T < e
A
[ 1 2602992 GHz 19.00 dBm ndB 26.0 dB
n 1 257454 GHz .00 dBm ndB down BYW 39.00 MHz
1 1 2613541 GHz -10.28 dBm 0 Factor 66.7
mm

FR1 n38 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep .
25 2613052061
0 0 1
SN IR N MPTNS RS S I | S ST
0 1 \ 0 i Y
/ | \
0. T 0.
] *“. || }
" i F b
PP M e AR RN T i,
A W R ety | | W B i e |
[FETTTY 1001 prs iz Span 80.0 Wiz | | |7 2555 G 0T s ) Span 80.0 Nz
2 Marker Table 2 Marker Table
Wi i 2588166 GHz 15.38 dBm nde 26040 Wi i 2613062 GHz 16.43 dBm ndd 260 48
n 1 2574301 GHe 12.75 dbm B down W 4228 MHz n 1 2574061 GHe 1045 dbm B down BW 41,40 MHz
¢} 1 2616578 GHz -14.43 dBm QFactor 61.2 ¢} 1 261546 GHz -9.40 dBm Q Factor 631

05:03:18 PM  12/18/2023

05:02:06 PM  12/18/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- ane 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp - are 5000 SWT 101 ms ® VBW 3 Wz Mode Au Swesp
1 Frequancy Sweep 1 Frequancy Sweep
26056290 Gz 26053100 Gz
kY kY
T L Y e e . ) P e
10 ’ | . e oo et el gy el Pepre e .
/ / |
o / - o T |‘
4 { i
Vil ’ il
o A Y A Y I IL‘I»
o - i U iy
R LU T oy
boyef
[EEHE 001 pex e/ Span 50.0 Mz || (72595 GHe 001 prs 0 e/ Span 50.0 WAz
2 Marker Toble 2 Marker Toble
mi 1 2605629 GHz 15.90 dBm ndB 26.0 B mi 1 260531 GHz 13.77 dBm ndd 26.0 B
m 1 2574461 GHz .99 dBm nd8 down BW 41.08 MHz m 1 2.574 62 GHz 1259 dBm ndB down BW 41.00 MHz
n 1 2615539 GHe 1157 dBim QFador 34 n 1 2615619 GHe 1348 dBim @Foctor 635

05:01:35 PM  12/18/2023

05:00:22 PM 12/18/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

Occupied Bandwidth

Mode FR1 n38: OB BW(MHz) / DFT-S OFDM

BW 10MHz 15MHz 20MHz 30MHz 40MHz

Mod. Pl/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 8.70 13.01 18.05 27.33 36.09

Mode FR1 n38: OB BW(MHz) / CP OFDM

BW 10MHz 15MHz 20MHz 30MHz 40MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 8.72 871 | 13.70 | 13.76 | 1856 | 18.47 | 2830 | 28.32 | 38.13 | 38.21

Mod. 64QAM | 256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 8.73 8.73 | 13.74 | 1373 | 1848 | 1843 | 2829 | 28.37 | 3830 | 3832

TEL : 886-3-327-3456 Page Number : A9-9 of 39
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